
2020 Facilities Plan                                                State of the Art Report 
 
 

 

 
3-1 

Chapter 3:  Point Source Technologies 
 

3.1  Introduction 
This chapter is a summary of the information gathered on the point source technologies and 
provides information on each technology that passed the screening process described in Chapter 
2, Technology/Indicator Analysis.  This information was used in the analysis of the screening 
alternatives and preliminary alternatives for both the Milwaukee Metropolitan Sewerage District 
(MMSD) 2020 Facilities Plan (2020 FP) and the Southeastern Wisconsin Regional Planning 
Commission (SEWRPC) Regional Water Quality Management Plan Update (RWQMPU), 
[...]
baseline case.  The maximum ISS pump out limit to SSWWTP remains at 40 MGD for all the 
simulations in this case.  The increased flow to the plant is conveyed by the MIS and contains 
wastewater flow from the ISS. 

Figure 3A-51 shows the production functions for overflow volume removed by additional 
treatment at SSWWTP.  Figure 3A-52 shows the production functions for overflow events 
removed by additional treatment at SSWWTP. 

Cost Function 
The cost function for additional treatment capacity at SSWWTP represents the total costs of 
applying the technology.  It includes the present worth of construction, technical services, O&M, 
and replacement costs for a 20-year service period.  The total costs reflect the present worth as of 
2007 (ENR-CCI = 10,000). 

The cost function curves, Figure 3A-53, are shown for the three treatment methods, activated 
sludge, physical-chemical, and blending, and the two disinfection methods, UV and chlorine.  
The cost functions are plotted against the design peak hourly flow of the additional treatment 
capacity.   

The disinfection method, whether by UV or chlorine, does not impact the cost significantly.  The 
disinfection costs are slightly higher for UV. 



FIGURE 3A-51

OVERFLOW VOLUME PRODUCTION FUNCTIONS:

ADDITIONAL TREATMENT CAPACITY AT SSWWTP
2020 STATE OF THE ART REPORT

SOAR_3A.0051.07.04.27.cdr4/27/07

0

10,000

20,000

30,000

40,000

50,000

60,000

0 20 40 60 80 100 120 140 160 180 200

Additional SSWWTP Treatment Capacity (MGD)

O
v
e
r
fl

o
w

V
o

lu
m

e
R

e
m

o
v
e
d

(M
G

)

CSO Volume Removed

SSO Volume Removed

Full CSO Removal

Full SSO Removal



FIGURE 3A-52

OVERFLOW EVENT PRODUCTION FUNCTIONS:

ADDITIONAL TREATMENT CAPACITY AT SSWWTP
2020 STATE OF THE ART REPORT

SOAR_3A.0052.07.04.27.cdr4/27/07

0

20

40

60

80

100

120

140

160

180

200

220

240

0 20 40 60 80 100 120 140 160 180 200

Additional SSWWTP Treatment Capacity (MGD)

O
v
e
r
fl

o
w

E
v
e
n

ts
E

li
m

in
a
te

d
CSO Events Eliminated

SSO Events Eliminated

Full CSO Elimination

Full SSO Elimination



FIGURE 3A-53

COST FUNCTIONS:

ADDITIONAL SSWWTP CAPACITY
2020 STATE OF THE ART REPORT

SOAR_3A.0053.07.04.27.cdr4/27/07

0

100

200

300

400

500

600

0 50 100 150 200 250 300 350

Additional Design Peak Hour Flow (MGD)

T
o

ta
l

P
r
e

s
e

n
t

W
o

r
th

C
o

s
t

($
M

il
li

o
n

s
)

SSWWTP Full 2nd by AS with

Chlor

SSWWTP Full 2nd by AS with

UV

SSWWTP Full 2nd by Phys-

Chem with Chlor

SSWWTP Full 2nd by Phys-

Chem with UV

SSWWTP Blending with

Chlor

SSWWTTP Blending with UV

AS=Activated Sludge

Chlor=Chlorine

UV=Ultraviolet

Phys-Chem=Physical-Chemical

(ballasted flocculation)

2nd= Secondary treatment

SSWWTP=South Shore

Wastewater Treatment Plant

ENR-CCI =10,000 (June 2007)



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-86 

Cost Benefit Curves: Sanitary Sewer Overflow Indicator 
The cost benefit curves were created by integrating the production functions with the cost 
function.  Figure 3A-54 shows the cost benefit curves for SSO volume removed using the three 
treatment methods and the two disinfection methods.  The slope of the cost benefit curves 
becomes steeper near the end of the curve.  Additional treatment capacity up to 150 MGD is cost 
effective, but further additions to capacity beyond 150 MGD have diminishing benefit. 

Figure 3A-55 shows the cost benefit curves for the number of SSO events eliminated. 

Cost Benefit Curves: Combined Sewer Overflow Indicator 
Additional treatment capacity at SSWWTP achieves SSO reduction more successfully than CSO 
reduction.  The cost benefit curves for CSOs are shown in Figure 3A-56 for CSO volume 
removed and Figure 3A-57 for CSO events eliminated.   

Summary: Additional Capacity at South Shore Wastewater Treatment Plant 
Treatment at SSWWTP is a proven and effective technology to reduce SSOs but the benefits for 
CSO reduction are minor.  The existing MIS can convey flow to SSWWTP in the range of 450 to 
500 MGD; that is, the range of potential additional treatment capacity is 150 to 200 MGD more 
(on a peak hour basis) than the baseline capacity. 

3A.3.2 Physical-Chemical (chemical flocculation) Secondary Treatment Process 
The innovative physical-chemical secondary treatment option developed for treatment of wet 
weather flows that is described in this section is chemical flocculation, which is a process that 
uses existing primary clarifiers and newly developed chemical feed schemes and process 
modifications.  It is a different option than the physical-chemical (ballasted flocculation) process 
described in Section 3A.3.1 and is a variation of the chemical enhanced primary technology 
originally identified in Chapter 2, Technology/Indicator Analysis.  This section describes the 
technology, basis for design, process, sequence of operations during wet weather, major 
equipment, anticipated system performance, conceptual cost estimates, and production theory 
cost benefit analysis.  This process was only considered at SSWWTP because it would be more 
cost effective to implement there than at JIWWTP. 

The MMSD is in the process of completing a preliminary engineering study for the 
implementation of physical-chemical (ballasted flocculation) secondary treatment at SSWWTP.  
When this study is complete, the analysis will supplement the evaluation of physical-chemical 
treatment in the 2020 FP. 

Background 
Physical-chemical (chemical flocculation) secondary treatment is the process by which raw 
sewage is conditioned with chemicals, typically metal salts and/or polymers, to improve 
liquid/solid separation.  This process has been applied in Norway since the early 1970s with 
reported biochemical oxygen demand (BOD) removals of 70% without biological treatment.  



FIGURE 3A-54

SSO VOLUME COST BENEFIT CURVES:
ADDITIONAL TREATMENT AT SSWWTP
2020 STATE OF THE ART REPORT

SOAR_3A.0054.07.04.27.cdr4/27/07



FIGURE 3A-55

SSO EVENT COST BENEFIT CURVES:
ADDITIONAL TREATMENT AT SSWWTP
2020 STATE OF THE ART REPORT

SOAR_3A.0055.07.04.27.cdr4/27/07



FIGURE 3A-56

CSO VOLUME COST BENEFIT CURVES:
ADDITIONAL TREATMENT AT SSWWTP
2020 STATE OF THE ART REPORT

SOAR_3A.0056.07.04.27.cdr4/27/07



FIGURE 3A-57

CSO EVENT COST BENEFIT CURVES:

ADDITIONAL TREATMENT AT SSWWTP
2020 STATE OF THE ART REPORT

SOAR_3A.0057.07.04.27.cdr4/27/07



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-91 

To begin the screening process for application in the 2020 FP, jar testingc was conducted 
between May 9 and May 13, 2006 on wastewaters received at SSWWTP to screen likely 
coagulants (ferric chloride (FeCl3) and polyaluminum chloride (PACl) and flocculants (Ciba 
anionic polymers) and to observe treatment performance.  The control for comparison was 
wastewater that did not receive chemical conditioning.  During the testing period a total of 1.5-
inches of rain fell in the collection area – so the wastewater tested reflected wet weather 
conditions.  Testing results are summarized in Tables 3A-9 and 3A-10. 

The use of flocculant-assisted single or dual coagulant chemistries increased percent TSS 
removals from the upper 60s (control) to the mid-90s and reduced effluent TSS concentrations 
from 31 to 4 mg/L.  See Table 3A-9.   

There were similar dramatic improvements in BOD removal with overall percent BOD removal 
increasing from 65% to more than 85%.  See Table 3A-10.  Although soluble BOD (sBOD) 
removal was observed, this is merely a function of colloidal BOD removal rather the true soluble 
BOD removal.  Chemical coagulation processes will primarily remove the particulate (pBOD) 
fraction as shown in Table 3A-10.  The chemically conditioned effluent BOD concentration was 
significantly lower (12 mg/L) compared to the control at 29 mg/L. 

Bench scale and full scale physical-chemical chemical flocculation testing was conducted in 
Seattle, WA at King County’s South Plant in 2005 to support the design for the process at the 
new King County (WA) Brightwater Treatment Plant.  In the 2005 testing, favorable bench-scale 
results were a positive indicator for the full-scale performance.  Extrapolation of bench-scale test 
data to full-scale plant performance at King County’s South Plant indicates that wet weather 
flows directed to the South Shore facility are amenable to chemical treatment and that gains in 
full-scale capacity are likely achievable.(13) 

 
TABLE 3A-9 

SUMMARY OF SUSPENDED SOLIDS REMOVAL 

 Control FeCl3 w/ Polymer 
FeCl3 & PACl w/ 

Polymer 
Influent TSS (mg/L) 99 99 99 
TSS after 15 min Settling (mg/L) 31 4 3 
TSS Removal Efficiency (%) 69 96 97 
Influent VSS (mg/L) 85 85 85 
VSS after 15 min Settling (mg/L) 28 4 2 
VSS Removal Efficiency (%) 67 95 98 

FeCl3 = Ferric Chloride  PACI = Polyaluminum Chloride 
TSS = Total Suspended Solids VSS = Volatile Suspended Solids 

 

                                                 
c Jar testing is a pilot-scale test of treatment chemicals used in a water treatment process.  It helps to determine the 
correct amount of treatment chemicals to use in full-scale treatment plant operations. 



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-92 

TABLE 3A-10 
SUMMARY OF BIOCHEMICAL OXYGEN DEMAND REMOVALS 

 Control FeCl3 w/ Polymer 
FeCl3 & PACl w/ 

Polymer 
Influent BOD (mg/L) 83 83 83 
BOD after 15 min Settling (mg/L) 29 12 8.8 
BOD Removal Efficiency (%) 65 86 89 
Influent sBOD (mg/L) 13 13 13 
sBOD after 15 min Settling (mg/L) 13 9.6 8.3 
sBOD Removal Efficiency (%) 0 26 36 
Influent pBOD (mg/L) 70 70 70 
pBOD after 15 min Settling (mg/L) 16 2.4 0.5 
pBOD Removal Efficiency (%) 77 97 99 

FeCl3 = Ferric Chloride 
PACI = Polyaluminum Chloride 
sBOD = Soluble Biochemical Oxygen Demand 
pBOD = Particulate Biochemical Oxygen Demand 
 

Basis for Evaluation 
The evaluation is based upon additional preliminary (screening and grit removal) and primary 
(sedimentation) treatment at SSWWTP to meet the peak flow projections through the year 2020.  
The SSWWTP will require the capacity to process a peak flow of 450 million gallons per day 
(MGD) during wet-weather events when infiltration and inflow significantly increase the volume 
of wastewater requiring treatment.  Current process limitations give SSWWTP a capacity of 300 
MGD.  Therefore, the proposed modifications will accommodate 450 MGD through the 
preliminary and primary facilities, but no modifications of the secondary treatment facility 
(activated sludge process) are considered in this plan.  The secondary facility has successfully 
processed flows of 300 MGD, so the excess flow from the preliminary and the revised physical-
chemical systems in the primary clarifiers (any flow above 300 MGD) will be routed directly to a 
dedicated UV disinfection system, monitored, and then recombined with the secondary activated 
sludge process effluent for discharge into Lake Michigan. 

The basis of evaluation is predicated on the following conditions: 

♦ Maximum FeCl3 dosage is 50 mg/L  

♦ Maximum PACl dosage is 20 mg/L  

♦ Maximum polymer dosage is 0.5 mg/L 

♦ Design flow is 450 MGD 

♦ Peak flow duration is 7 days 

♦ Maximum primary sludge withdrawal rate is 2,000 gpm 



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-93 

A generalized block flow diagram for the physical-chemical (chemical flocculation) 
modifications to SSWWTP is presented in Figure 3A-58. 

An alternative approach considered was to take advantage of the low-strength nature of 
SSWWTP wastewater.  During rain events, based upon available data, the primary influent 
characteristics are 100 mg/L BOD and 102 mg/L TSS.  If 300 MGD of this wastewater were to 
be routed through preliminary treatment and then directly to the activated sludge process, the 
overall loadings would not exceed the activated sludge process capacity.  This secondary 
treatment unit process arrangement is permissible under NR 110.21(3)(c), and is essentially the 
same unit process system that existed at JIWWTP until the 1980s.  This would free the chemical 
flocculation system to process the remaining 150 MGD under much lower loading conditions.  
This combined secondary treatment with activated sludge and physical-chemical treatment 
would produce a high quality effluent.  This approach is presented in Figure 3A-59. 

Both alternatives offer MMSD significant gains in capacity with minimal new construction. 
Another benefit is that these alternatives would use equipment commonly operated by the plant 
staff rather than install new unit operations that would be rarely used and therefore less familiar 
to the operators.   

The first alternative was selected for financial analysis because it will have the highest capital 
and operating costs.  The final determination of the process to be constructed would be made 
after the completion of a preliminary engineering analysis.  Full-scale testing (demonstration 
plant) is recommended.  It will be beneficial and worth the cost involved for optimizing the 
design and determining the overall performance. 

Process  
The block flow diagram presented in Figure 3A-59 and the aerial photo with superimposed 
graphic in Figure 3A-60, show the process as follows: 

1) Wastewater will enter the facility through the existing flow control structure 

2) A new channel and associated gates will be installed to allow 150 MGD to be directed to 
a new preliminary treatment area.  The initial channel will divide the flow equally into 
three trains, each containing a screen and a grit tank of like design to the existing seven 
trains.  The residuals (screenings and grit) will be managed with identical systems as are 
currently in place at SSWWTP.   

3) Between the screens and the grit tanks in both the new and existing process trains, 
provisions will be made to add FeCl3 in the lead position and PACl immediately 
downstream.  Levels in the grit tanks will be maintained by a single downstream flow 
control valve as is the current practice.   

4) Effluent from the new preliminary facility will be routed to the southern end of the 
primary clarifier feed channel to a flow control box with overflow weirs.  At this point 
the flow will be split evenly to the four banks of primary clarifiers.   

5) Polymer will be added through an injection quill to the pipe feeding the flow control box. 

6) From the existing grit effluent channel, the flow will be evenly split through the four 
existing flow meters and directed to the 16 existing primary clarifiers.  



Flow Control Structure
450 MGD

100 mg/L BOD
70% pBOD

102 mg/L TSS

New Screens

(3 ea @ 50 MGD)

Existing Screens

(7 ea @ 50 MGD)

New Grit

(3 ea @ 50 MGD)

FeCl3 and PACl

Addition

Existing Grit

(7 ea @ 42.9 MGD)

New Flow

Splitting Structure Polymer Addition

Existing Flow

Meter Vault

Existing Influent
Flow Meters

(4 ea @ 120 MGD)Existing Primary Clarifiers with New
Physical-Chemical (chemical

flocculation) Treatment Process
16 ea @ 4,400 gpd/ft2

95% pBOD Removal
85% TSS Removal

New UV Disinfection
150 MGD

34 mg/L BOD
16 mg/L TSS

Existing Activated Sludge
Treatment Process

300 MGD
20 mg/L BOD

30 mg/L TSS

Existing Disinfection and
Discharge
450 MGD

25 mg/L BOD

25 mg/L TSS

FIGURE 3A-58

MODIFIED BLOCK FLOW DIAGRAM

FOR THE NEW PHYSICAL-CHEMICAL

(CHEMICAL FLOCCULATION) TREATMENT

PROCESS MODIFICATION TO SSWWTP
2020 STATE OF THE ART REPORT

SOAR_3A.0058.07.04.27.cdr4/27/07



Flow Control Structure
450 MGD

100 mg/L BOD
70% pBOD

102 mg/L TSS

New Screens

(3 ea @ 50 MGD)

Existing Screens

(7 ea @ 50 MGD)

New Grit

(3 ea @ 50 MGD)

FeCl3 and PACl

Addition

Existing Grit

(7 ea @ 42.9 MGD)

New Flow

Splitting Structure Polymer Addition

Existing Flow

Meter Vault

Existing Influent
Flow Meters

(4 ea @ 120 MGD)

Existing Primary Clarifiers with New Physical-
Chemical (chemical flocculation) Treatment Process

(Expansion of Secondary Treatment Process)
16 ea @ 4,465 gpd/ft2

95% pBOD Removal
85% TSS Removal

New UV Disinfection
150 MGD

34 mg/L BOD
16 mg/L TSS

Existing Activated
Sludge

Treatment
300 MGD

20 mg/L BOD
30 mg/L TSS

Existing Disinfection and
Discharge
450 MGD

25 mg/L BOD

25 mg/L TSS

New Channel to Activated Sludge
Treatment Process

300 MGD
100 mg/L (250 Mlbs/day) BOD

102 mg/L (255 Mlbs/day) TSS

FIGURE 3A-59

ALTERNATIVE MODIFIED BLOCK FLOW

DIAGRAM FOR THE NEW PHYSICAL-CHEMICAL

(CHEMICAL FLOCCULATION) TREATMENT

PROCESS MODIFICATION TO SSWWTP
2020 STATE OF THE ART REPORT

SOAR_3A.0059.07.04.27.cdr4/27/07



FIGURE 3A-60

AERIAL VIEW OF SSWWTP

WITH PROPOSED PHYSICAL-CHEMICAL

(CHEMICAL FLOCCULATION)

TREATMENT MODIFICATIONS
2020 STATE OF THE ART REPORT

SOAR_3A.0060.07.04.27.cdr4/27/07



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-97 

7) At the discharge of the flow meter vault, polymer will be injected through a quill into 
each pipe (a total of four pipes) leading to a bank of four primary clarifiers (a total of 16 
clarifiers). 

8) Primary clarifiers will operate without physical modifications, but the use of chemical 
coagulants and flocculants will be incorporated, which will increase the allowable surface 
overflow rate (SOR) of the primary clarifiers, expanding the installed capacity from 300 
MGD to 450 MGD.   

A new flow control structure will be added to the east side of the existing primary 
effluent channel to allow all physical-chemical secondary effluent flow in excess of 300 
MGD to be routed directly to the new UV disinfection system.  

9) Primary sludge will be removed using the existing sludge pumps and routed to the 
anaerobic digester as is the current practice. The new UV disinfection system will be 
sized for 150 MGD peak flow and be located immediately to the east of the primary 
clarifiers.  

10) The disinfected effluent will be discharged to the existing secondary treatment bypass 
channel, where it will be sampled and routed to the effluent diffuser. 

Sequence of Operations during Wet Weather 
Physical-chemical (chemical flocculation) secondary treatment is intended to be used during 
high-flow wet-weather events.  As projected flows increase above 250 MGD, the operators 
would bring the new physical-chemical treatment system online at a target flow rate (initially set 
to 150 MGD).  As influent wastewater flows exceed 300 MGD, the operators would begin flow-
paced addition of coagulants and flocculant.  Dosage adjustments are not automated.  An 
operator-monitored process performance can adjust dosages using a manual control.  Online 
turbidity meters will report primary effluent quality allowing the operator to adjust chemical 
dosages accordingly. 

When flows exceed 300 MGD, the operators will activate the UV disinfection system and begin 
routing physical-chemical (chemical flocculation) secondary treatment effluent to the UV 
system.  The intention is for the activated sludge process to operate at a constant 300 MGD with 
all additional flow being directed to the UV disinfection system. 

As flows drop below 300 MGD, the operators will deactivate the UV disinfection system.  
Primary effluent contained in the system will drain back to the activated sludge process.  When 
out of service, the UV system will be drained and cleaned. 

As flows drop below 250 MGD, the operators will deactivate the physical-chemical (chemical 
flocculation) treatment system and take the new preliminary system off-line. Chemical 
inventories will be recorded and adjusted as necessary in preparation for the next event.  

Physical-chemical (chemical flocculation) Equipment 
The required equipment for physical-chemical (chemical flocculation) secondary treatment and 
preliminary sizing are presented in Table 3A-11. 



TABLE 3A-11

PHYSICAL-CHEMICAL

(CHEMICAL FLOCCULATION)

EQUIPMENT
2020 STATE OF THE ART REPORT

SOAR_3A.T011.07.04.28.cdr4/28/07

System: Screening

Total Capacity (MGD)

Type

Number

Size (ft)

Capacity (MGD each)

(Duplicate existing)

150

Parkson self-cleaning

3

5 wide by 15 high

50

System: Grit Removal

Total Capacity (MGD)

Number of Channels

Depth (ft)

Width (ft)

Length (ft)

Type of Collectors

Grit Pump Capacity

Grit Classification Type

Capacity

(Duplicate existing)

150

3

15.25

12 at top, 6 at bottom

120

Chain and flight

3 @ 600 gpm each

SlurryCup

3 @ 590 gpm each

System: FeCl3 Addition

Dosage (mg/L)

Total Storage Tank Volume (gal)

Number of Storage Tanks

Tank Diameter (ft)

Number of Feed Pumps

Feed Pump Capacity (gpm)

Feed Pump Type

Chemical Diffusers

(New facility)

30 to 50

300,000

3

26

10 Operating, 2 Standby

1 to 5 each

Chemical Metering Pump

10

System: PACl Addition

Dosage (mg/L)

Total Storage Tank Volume (gal)

Number of Storage Tanks

Tank Diameter (ft)

Number of Feed Pumps

Feed Pump Capacity (gph)

Feed Pump Type

Chemical Diffusers

(New facility)

10 to 20

60,000

3

18

10 Operating, 2 Standby

12 to 30 each

Chemical Metering Pump

10

System: Polymer Addition

Dosage (mg/L)

Number of Totes

Volume Neat for 7 Days (gal)

PolyBlend Units

(New facility)

0.3 to 0.5

5

1,500

10 Operating, 2 Standby



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-99 

In addition to the equipment identified above, a stand-alone UV disinfection system will be 
provided for the treatment of up to 150 MGD of effluent from the physical-chemical treatment 
process.  As with the new screening and grit processes, sizing and costs developed previously are 
used in this evaluation. 

Anticipated System Performance 
The dry weather wastewater currently processed at SSWWTP is considered dilute by industry 
standards in terms of average BOD and TSS concentrations (see comparison of JIWWTP and 
SSWWTP in Treatment Report, Chapter 4).  During wet weather events this wastewater is 
further diluted with infiltration and inflow from the collection system.   

At a design flow of 450 MGD with all 16 primary clarifiers in service, the surface overflow rate 
(SOR) will be 4,400 gpd/ft2 (4,700 gpd/ft2 with one clarifier out of service).  These rates are 
consistent with those at other physical-chemical secondary treatment facilities.  Full-scale 
physical-chemical treatment trial data from King County’s South Treatment Plant indicated TSS 
removal efficiencies of 65-85% at an SOR of  5,000 gpd/ft2.  The BOD removal is directly 
correlated to the particulate BOD (pBOD) in the wastewater.  During the jar testing at 
SSWWTP, virtually all the pBOD was removed, which was expected given the high TSS 
removals observed.   
Without full scale equipment specific testing it is difficult to predict full-scale performance based 
on jar testing alone.  In order to better estimate anticipated system performance, full-scale 
demonstration testing at SSWWTP is recommended.  This testing could be conducted by 
modifying a single battery of primary clarifiers for physical-chemical (chemical flocculation) 
treatment.  The test should be of sufficient length to verify performance at extended peak 
hydraulic loadings.  This would allow the system to be stressed and resulting performance 
evaluated.  A temporary system would be installed and staffed to evaluate physical-chemical 
(chemical flocculation) treatment under a variety of storm flow events.  Data collected during 
this test would allow a more rigorous evaluation of physical-chemical (chemical flocculation) 
treatment specific to SSWWTP, including but not limited to the chemical dosages, application 
points, clarifier performance, residuals generation, and specific water quality for UV disinfection 
performance.  The cost for a thorough study of physical-chemical (chemical flocculation) 
treatment would range between $0.75 and $1.5 million depending upon the study duration and 
staffing. 

Conceptual Cost Estimates 
Cost estimates were developed using specific equipment requirements for physical-chemical 
(chemical flocculation) secondary treatment and common costs previously developed for the 
modifications to the screening, grit, and UV disinfection systems.  Specific assumptions used for 
the cost estimate of the physical-chemical (chemical flocculation) treatment modifications 
included: 

♦ No demolition required for chemical storage facilities 

♦ Chemical storage tanks can be located as indicated in Figure 3A-60 

♦ Chemical storage volume of seven days is required 

♦ Chemical storage facilities can be located as indicated in Figure 3A-60 



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-100

♦ Sufficient head is available to direct flow from flow control structure, through new 
preliminary treatment, and to the new flow control box 

♦ Chemical feed piping will be heat traced and insulated 

Table 3A-12 presents a summary of capital costs associated with the implementation of physical-
chemical (chemical flocculation) secondary treatment at SSWWTP. 

 
TABLE 3A-12 

PHYSICAL-CHEMICAL (CHEMICAL FLOCCULATION) TREATMENT (ONLY)  
FACILITY COST ESTIMATE SUMMARY 

 

Item Expense ($ M) Basis 
Screening/Grit Facilities $ 13.31 Scaled from TM-5, Preliminary Engineering 

for HRT1 
Conveyance and Controls 3.82 Tie ins to existing MIS, flow meters and 

valves for new preliminary system, piping 
and flow control structure at primary 
clarifiers 

Ferric Chloride Addition 
System 

0.41 Storage tanks, chemical metering pumps, 
air induction diffusers 

Polyaluminum Chloride 
Addition System 

0.20 Storage tanks, chemical metering pumps, 
air induction diffusers 

Polymer Addition System 0.09 Dry chemical make-up system, storage 
tanks, chemical metering pumps, air 
induction diffusers 

Chemical Storage Building 
and Truck Off-Load 

0.36 Temperature controlled building with 
chemical truck unloading system 

UV Disinfection System 12.80 Scaled from TM-5, Preliminary Engineering 
for HRT1 

Total Facility Cost $ 30.99  
 
HRT = High Rate Treatment (definition used in the report is physical-chemical treatment) 
MIS = Metropolitan Interceptor Sewer 
 
Source: 1) Evaluation and Preliminary Engineering for Chemically Enhanced Clarification of Wet Weather Flows, Conceptual 
Design, Draft Report August 2006 
 

The annual expected O&M costs were developed in accordance with the following conditions: 

♦ Labor cost of $36.06/hour 
♦ Three operators per event 
♦ Four events per year 
♦ Each event averages three days in duration 
♦ Average annual volume requiring chemical conditioning is 847 MG 
♦ Chemical dosages default to peak expected concentrations 



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-101

♦ Ferric chloride quoted at $0.22/dry lb 
♦ PACl quoted at $0.30/dry lb 
♦ Polymer quoted at $2.00/dry lb 
♦ Power based on 1,000 hp installed at $0.0431/kW·hr 
♦ Maintenance at 3% of total equipment cost 
♦ 25% contingency to address uncertainties 

The resulting anticipated annual O&M costs are $1,350,000 (ENR-CCI = 10,000). 

Using the costs for physical-chemical (chemical flocculation) treatment and the annual O&M 
developed above, a total present worth cost was developed for this alternative.  Included in this 
cost are facilities for effluent pumping and a second outfall diffuser pipe into Lake Michigan 
because the existing outfall system may not have enough capacity if this system would be 
implemented.  All markups and adjustments made for this analysis are consistent with those used 
previously, allowing a direct comparison between the physical-chemical (chemical flocculation) 
treatment analysis and the other high rate treatment options and are presented in Table 3A-13 
below.  The lifecycle cost analysis is summarized in Table 3A-14. 

While physical-chemical (chemical flocculation) treatment may prove an economically attractive 
alternative for MMSD, the performance cannot be confirmed without full-scale (demonstration 
plant) physical-chemical (chemical flocculation) treatment testing, and therefore should only be 
advanced with a commitment to conduct the testing. 



TABLE 3A-13

CAPITAL COST DEVELOPMENT

FOR PHYSICAL-CHEMICAL

(CHEMICAL FLOCCULATION)

TREATMENT AT SOUTH SHORE

WASTEWATER TREATMENT PLANT
2020 STATE OF THE ART REPORT

SOAR_3A.T013.07.04.28.cdr4/28/07

$14,369,000

$12,800,000

$3,821,000

$5,447,000

$9,905,000

$46,342,000

Electrical and I & C (15%) 15% $6,951,000

Piping (1%) 1% $463,000

Yardwork (0.1%) 0.10% $50,000

Subtotal $53,800,000

Mobilization/Demobilization (7%) 7% $3,800,000

Land $0

Subtotal $57,600,000

Contingencies (25%) 25% $14,400,000

TOTAL ESTIMATED CONSTRUCTION COST $72,000,000

Non-Construction Cost (35%) 35% $25,000,000

TOTAL ESTIMATED PROJECT COST, 6/07 Present Worth $97,000,000

PROJECT COST / GALLON $0.65

Subtotal

Physical-Chemical Treatment (chemical flocculation)

Disinfection - UV

Yard Piping

Outfall

Effluent Pumping



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-103

 

TABLE 3A-14 
SUMMARY OF PHYSICAL-CHEMICAL (CHEMICAL FLOCCULATION) TREATMENT 

 LIFECYCLE COSTS 

 

Item Cost 

Capital $ 97,000,000 

Annual O&M 17,000,000 

Present Worth 114,000,000 

O&M = Operation and Maintenance 

Source:  2020 Facilities Plan Project Files 

 

3A.3.3 Technology: Jones Island Wastewater Treatment Plant Capacity 

Introduction 
The baseline treatment capacity at JIWWTP is 390 MGD (on a peak hour basis).  This is 
composed of 330 MGD of secondary treatment by activated sludge and 60 MGD of blending.  
Flow is conveyed to the plant by gravity though the high and low level harbor siphons and is 
lifted into the plant by the influent screw pumps.  The 2020 Baseline committed capacity of 
siphons/screw pump system is 330 MGD.e  Consequently, the plant can not operate at full 
capacity unless some flow is pumped from the ISS to supplement the gravity flow to the plant. 

The baseline capacity of the ISS pumps to JIWWTP is assumed to be 80 MGD.  Because the 
plant capacity is 390 MGD and the maximum conveyance capacity of the siphons/screw pumps 
system is 320 MGD, the maximum ISS pumping capacity needed at the peak of the event is 60 
MGD. 

The wastewater treatment plant technologies identified in Chapter 2, Technology/Indicator 
Analysis were developed into combinations to be reviewed specifically at SSWWTP.  Full 
secondary treatment can be achieved with either an activated sludge process (AS) or a physical-
chemical (ballasted flocculation) process.  Blending assumed flow was diverted directly from 
ISS pumping to disinfection.  Disinfection is either by an ultra-violet method (UV) or a chlorine 
method (Cl).  The physical-chemical (ballasted flocculation) process was identified in Chapter 2 
as a technology that MMSD evaluated in a separate project from which data were provided. 

Production Functions 
In the development of the production functions, additional treatment capacity at JIWWTP is 
matched with additional ISS pump capacity; both increase in equal increments.  The production 
functions extend to an additional capacity of 500 MG; that is, a total treatment capacity of 890 
MGD and a maximum ISS pumping limit of 570 MGD.   

 

                                                 
e See Chapter 5, Treatment Assessment – Future Condition of Treatment Report for more details. 



2020 Facilities Plan                                                                                       State of the Art Report 
[...]
pollutant loadings to the waterways, its application is limited to the seven sites included in the 
original study.  Any additional locations discovered in the future should be analyzed in similar 
fashion.  

 



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-154

3A.10 Other Technologies 
The technologies listed in this section do not have production functions.  They are technologies 
that are implemented at a single fixed level of performance and do not have a range of 
implementation.   

The consideration for the use of these technologies in the 2020 FP and the RWQMPU will 
depend upon the outcome of the water quality modeling.  If the water quality modeling indicates 
that the water quality indicator (pollutants) reduced by these technologies are at levels that are 
causing water quality standards or guidelines to be exceeded, the analysis of these technologies 
will be evaluated.  If the indicators that these technologies reduce or control are not shown to be 
parameters of concern, the technologies will be not be used in the 2020 FP or RWQMPU 
alternatives analysis. 

3A.10.1 Total Suspended Solids Indicator 

Wastewater Treatment Plant – Conventional Final Effluent Filtration 
Total suspended solids removal by conventional filtration of the final effluent was evaluated at 
JIWWTP and SSWWTP at the peak capacities for each plant.  The technology assumes that the 
TSS concentration is reduced from 10 mg/L to 3 mg/L at JIWWTP and from 8 mg/L to 3 mg/L 
at SSWWTP. 

The cost equations are based on a USEPA guide and then scaled to the ENR-CCI = 10,000 
(2007) values. The total costs include the construction cost plus contingencies, non-construction 
costs, and the O&M cost for 20 years of operation. 

This technology can remove 70% of the TSS load at JIWWTP and 63% of the load at SSWWTP.  
The total present worth cost of conventional treatment is $103 million at JIWWTP and $73 
million at SSWWTP; the unit costs are $49 and $36 per pound of TSS removed.(26)  

Wastewater Treatment Plant – Membrane Effluent Filtration 
Membrane filtration provided a higher degree of TSS removal than conventional filtration.  
Conventional filtration, discussed above, is a necessary preliminary stage of filtration that must 
be implemented before membrane filtration can be applied.  With membrane filtration, the TSS 
concentration can be reduced another five orders of magnitude from the concentration of 
conventional filtration, from 3 mg/L to 0.03μg/L.  With membrane filtration 100% of the TSS 
load can be removed. 

The cost of membrane filtration is approximately twice the costs of conventional filtration.  
Because conventional filtration is a necessary component of a membrane filtration system, the 
costs in Table 3A-18 are the combined cost of both conventional filtration and membrane 
filtration.  The unit costs for membrane filtration are $114 per pound removed at JIWWTP and 
$87 per pound at SSWWTP.(27,28) 



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-155

 
TABLE 3A-18 

TOTAL SUSPENDED SOLIDS INDICATOR: TREATMENT PLANT EFFLUENT FILTRATION 

 JIWWTP SSWWTP 

 
Conventional 

Filtration 
Membrane 
Filtration 

Conventional 
Filtration 

Membrane 
Filtration 

Design Average Daily 
Flow (MGD) 

110 110 100 100 

Design Peak Hourly 
Flow (MGD) 

330 330 300 300 

Total Present Worth 
Cost ($ Millions) 
 

 
$98 

 
$344 

 
$70 

 
$286 

Unit Cost  
($/lb removed) 

$49 $114 $36 $87 

Initial TSS (mg/L) 10 3 8 3 
Filtered Effluent TSS 
(mg/L) 

3 0.00003 3 0.00003 

TSS Load Removed 
(tons/year) 

1050 1510 1030 1640 

TSS Load Removed 
(% of initial load) 

70% 100% 63% 100% 

 

JIWWWTP = Jones Island Wastewater Treatment Plant  lb = Pounds 
MGD = Million Gallons per Day    SSWWTP = South Shore Wastewater Treatment Plant 
TSS = Total Suspended Solids 

Note: 
All costs are estimated at an ENR-CCI of 10,000 (projected to be 2007). 

 

3A.10.2 Coliform Indicator 
Coliform can be reduced by filtration and disinfection.  Three technologies were identified to 
reduce coliform: end of pipe disinfection of stormwater, CSO and SSO outfalls; ultraviolet 
disinfection of treatment plant effluent and membrane filtration of treatment plant effluent.  The 
membrane filtration technology, which was presented for TSS, is also included here because of 
the benefits of the technology for coliform removal. 

End of Pipe Disinfection – Stormwater/Sanitary Sewer Overflow(SSO)/Combined Sewer 
Overflow (CSO) 
A conceptual satellite treatment plant near the CT-5/6 dropshaft that could treat combined sewer 
flow before being discharged into the Menomonee River near 25th Street as a CSO was reviewed 
in Section 3A.3.4.  End of pipe disinfection was included in the conceptual treatment plant and 
the same issues discussed in Section 3A.3.4 apply to end of pipe disinfection as well.  A satellite 
disinfection system would need a very high capacity to treat the peak flow rate.  In addition, the 
disinfection system would only operate during the peaks of large storms; most of the time the 
system would not be operating.  There are difficulties with maintaining and operating a 
disinfection system that is normally dry and must rapidly come on-line for a few hours during the 



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-156

peak of a storm.  The same issues that apply to CT-5/6 are applicable to most CSO and SSO 
locations throughout the MMSD service area. Therefore, it was determined that end of pipe 
disinfection of CSO and SSO outfalls was not feasible. 

Stormwater discharge from storm sewer outfalls was considered a nonpoint source.  Therefore, 
disinfection of stormwater runoff is reviewed in Chapter 4, Nonpoint Source Technology 
Analysis. 

Wastewater Treatment Plant - UV Disinfection 
Ultraviolet (UV) disinfection uses ultraviolet light to destroy microorganisms to meet effluent E. 
coli limits.  A UV system can treat the same capacity as a chlorination/dechlorination 
disinfection system in a smaller footprint.  Though both UV and chlorination are effective at 
treating bacteria, UV is more effective at treating viruses and protozoa, such as cryptosporidium.  
Disinfection would be achieved by adding multiple UV lamps in various configurations within 
the existing chlorine contact basins and would be designed to achieve total fecal coliform of 100 
#/mL or less. 

Design Factors 

Design factors that are important for denitrification are the UV transmittance, TSS 
concentrations, iron salts concentrations, the hardness level, and fecal coliform levels upstream 
of the UV system. 

Effectiveness and Assumptions 

A 3 log inactivation of fecal coliform would be required to meet WPDES permit requirement of 
400#/mL; a 3.65 log inactivation of fecal coliform would be required to meet the current permit 
limit of 100#/mL fecal coliform. 

The following limits must be met for the design factors listed above: UV transmittance needs to 
be between 65-70% or greater; TSS must be less than 50 mg/L, with solids no bigger than 50 
microns; iron salts concentrations must be less than 4% of TSS, with total iron less than 0.3 
mg/L; and the hardness level must be low enough to prevent UV lamp fouling – there is no 
specific limit, but larger concentrations create UV lamp fouling. 

Cost 

The present worth costs to implement UV disinfection at JIWWTP and SSWWTP at current 
capacity and an additional 50 MGD of capacity are shown in Tables 3A-19 and 3A-20 below.  In 
both tables, the costs for the UV disinfection system at JIWWTP include the cost to build on 
piles. 

 



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-157

TABLE 3A-19 
COLIFORM INDICATOR: TREATMENT PLANT UV DISINFECTION FOR EXISTING 2000 CAPACITY 

 Jones Island 
Wastewater 

Treatment Plant 

South Shore 
Wastewater 

Treatment Plant 
Design Average Daily Flow 
(MGD)  100  100 
Design Peak Hourly Flow 
(MGD)  330  300 
Total Present Worth Cost  
($ Millions)    $19.8 $18.8 

 
 

TABLE 3A-20 
COLIFORM INDICATOR: TREATMENT PLANT UV DISINFECTION FOR ADDITIONAL 50% 

CAPACITY 

 Jones Island 
Wastewater 

Treatment Plant 

South Shore 
Wastewater   

Treatment Plant 
Design Average Daily Flow 
(MGD)  50 50 
Design Peak Hourly Flow 
(MGD)  150  150 
Total Present Worth Cost  
($ Millions)    $10.0 $10.0 

 
 

Wastewater Treatment Plant Membrane Effluent Filtration as Disinfection 
Membrane filtration benefits both the TSS indicator and the coliform indicator.  The membrane 
filtration technology removes bacteria, protozoa, cryptosporidium, and most viruses.  The 
present worth costs to implement membrane filtration at JIWWTP and SSWWTP at existing 
capacity are shown in Table 3A-21. 

 



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-158

TABLE 3A-21 
COLIFORM INDICATOR: TREATMENT PLANT MEMBRANE FILTRATION 

 Jones Island 
Wastewater 

Treatment Plant 

South Shore 
Wastewater  

Treatment Plant 
Design Average Daily Flow 
(MGD)  100  100 
Design Peak Hourly Flow 
(MGD)  330  300 
Total Present Worth Cost  
($ Millions)    $344 $286 

 

MGD = Million Gallons per Day 

Note: 
All costs are estimated at an ENR-CCI of 10,000 (projected to be 2007). 

 

 

3A.10.3 Nitrogen Indicator 

Wastewater Treatment Plant - Denitrification 
Biological denitrification is the microbial reduction of nitrate to nitrite and ultimately to nitrogen 
gas.  Anoxic conditions, i.e., the absence of oxygen but the presence of nitrate, are required for 
denitrification to occur.  Denitrification would be achieved by adding anoxic basins to the 
existing nitrifying activated sludge plant and would be designed to achieve total effluent nitrogen 
of 3 mg/L or less. 

Design Factors 

Design factors that are important for denitrification are the type of carbon substrate, nitrate 
concentration, reactor dissolved oxygen concentration, alkalinity, pH, and temperature. 

Effectiveness and Assumptions 

Average total nitrogen removal is 91%, based on an average influent concentration of 35 mg/L 
and effluent of 3 mg/L.  The average annual amount of nitrogen removed at JIWWTP would be 
4,800 tons/year, and at SSWWTP 6,600 tons/year. 

A supplementary carbon source may be needed to achieve denitrification. 

Cost 

To implement denitrification at JIWWTP, the total present worth cost is $195 million for a 
capacity of 110 MGD design average daily flow.  The cost assumes that all structures at 
JIWWTP would be constructed on piles. 

At SSWWTP the cost is $161 million for a capacity of 100 MGD design average daily flow.  
These costs are based upon data from two reports.(29,30) 

Wastewater Treatment Plant – Nitrification 
Nitrification is the sequential oxidation of ammonium-nitrogen to nitrite-nitrogen and then 
nitrate-nitrogen.  While it can be achieved at a treatment plant by means of several processes, it 



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-159

has been demonstrated that it can be achieved at JIWWTP and SSWWTP using the single-stage 
activated sludge process.  However, this process requires a longer solids retention time and more 
air and aeration tank volume than a comparable non-nitrifying activated sludge process. 

Design Factors 

Solids retention time, influent and effluent nitrogen concentrations, reactor disolved oxygen 
(DO) concentration, aeration basin loading (volume), and sedimentation tank surface overflow 
rate are all important design factors in the nitrification process. 

Experience 

SSWWTP has been successful in achieving seasonal nitrification. JIWWTP has demonstrated the 
capability to achieve year round nitrification. 

Effectiveness and Assumptions 

The analysis assumes that the average concentration of influent ammonia of 7.8 mg/L is fully 
removed to 0 mg/L in the effluent.  At JIWWTP, a nitrification process could remove 1,200 tons 
of ammonia (NH3) per year.  At SSWWTP, 1,600 tons per year can be removed. 

Caveats 

Nitrification can result in a mixed liquor that settles poorly.  Nitrification can reduce the organic 
nitrogen content of waste solids and of Milorganite®. 

Cost 

The cost of a nitrification system is the additional cost of expanding the activated sludge process 
to include nitrification.  At JIWWTP the total present worth cost is $492 million for a capacity of 
110 MGD design average daily flow.  

At SSWWTP the cost is $281 M for 100 MGD of capacity design average daily flow.(31)   

3A.10.4 Phosphorus Indicator 

Wastewater Treatment Plant – Biological Phosphorus Removal 
Biological phosphorus removal (BPR) includes the microbial uptake of phosphorus by 
phosphorus storing bacteria that are then removed in the waste sludge.  Though initially 
identified in Chapter 2, the BPR technology was not chosen for further analysis.  Review of this 
technology indicated that biological removal of phosphorus is more efficient when nitrate has 
been reduced from the wastewater as is done in the denitrification process before being 
introduced to the phosphorus removal stage.  Therefore, this technology is reviewed as part of 
the biological nutrient reduction (BNR) technology analysis.   

Wastewater Treatment Plant – Biological Nutrient Reduction 
The BNR technology includes both the microbial reduction of nitrate to nitrite and ultimately to 
nitrogen gas described under Wastewater Treatment Plant – Denitrification in Section 3A.10.3 
and the microbial uptake of phosphorus by phosphorus storing bacteria that are then removed in 
the waste sludge.  Anoxic conditions, i.e., the absence of oxygen but the presence of nitrate, are 
required for denitrification to occur.  Anaerobic conditions, i.e., the absence of oxygen as well as 
nitrate, are required to encourage the uptake of phosphorus by phosphorus storing bacteria.  BNR 
would be achieved by adding anoxic and anaerobic basins to the existing nitrifying activated 



2020 Facilities Plan                                                                                       State of the Art Report 

 
3A-160

sludge plant and would be designed to achieve total effluent nitrogen of 3 mg/L or less and total 
effluent phosphorus of 1 mg/L or less.  

Design Factors 

Design factors that are important for BNR are the type of carbon substrate, nitrate concentration, 
reactor dissolved oxygen concentration, alkalinity, pH, temperature, food to microorganism ratio, 
solids retention time, mixed liquor suspended solids, hydraulic retention time, percent return 
activated sludge, and percent internal recycle. 

Effectiveness and Assumptions 

Typically, a fully aerobic nitrification process will increase energy costs by 50% for the 
treatment of domestic wastewaters, compared to carbonaceous BOD removal only.  
Incorporation of an anoxic zone ahead of the aerobic zone in such a system will result in a 
reduction of the total aeration energy costs.  Anaerobic and/or anoxic zones placed ahead of 
aerobic zones help discourage the growth of filamentous microorganisms in activated sludge and 
generally improve the sludge settling properties.   

Caveats 

BNR is more sensitive than conventional treatment. If a waste does not contain enough carbon, 
supplemental carbon may need to be added to the anaerobic zone to achieve the required nutrient 
removal.   In addition, during periods of instability low levels of chemical addition may be 
required to meet P limits. 

Cost 

The unit costs for a BNR system are shown in Table 3A-22. 
TABLE 3A-22 

BIOLOGICAL NUTRIENT REDUCTION UNIT COST DATA 

DADF, MGD $/lb Nutrients (TN, TP) 